Nipros HDS-300 System Build-Up Rig

Nipros HDS-300 System Build-Up Rig

Nipros HDS-300 System Build-Up Rig

B&H # NIHDS300 MFR # HDS-300
No Longer Available

Product Highlights

  • For Handheld & Shoulder Mount Camcorders
  • Aluminum Die-Cast Chassis
  • Height Adjustable Viewfinder Plate
  • HD/SD-SDI Input/Output
  • Tally Output
  • Lens Control Interface (Iris/Zoom/Focus)
  • V-Mount Battery Attachment
  • 4-Pin XLR Power Input/Output
  • 4-Pin Hirose & D-Tap Power Outputs
  • Cheese Plate Style Base
Show moreShow less
  • 1Description

The Nipros HDS-300 System Build-Up Rig increases the versatility of your compact handheld or shoulder mount camcorder. The robust aluminum die-cast chassis features a wrap-around cage style design that helps protect electronic and optical components, and is adjustable to accommodate a variety of camcorder lengths and lens sizes. The HDS-300 is ideal for a wide range of applications, from complex multi-camera broadcasting systems to simple studio systems.

The HDS-300 provides a variety of professional interface connectors, including HD/SD-SDI input and return signals, tally output, and integrated lens iris, focus, and zoom control ports. A viewfinder port is also provided, allowing you to use a Nipros studio viewfinder. A height adjustable viewfinder plate with shoe mount provides a mounting point on the top of your rig for easy viewing of your monitor. When equipped with the optional Nipros or multi-core Camera Conversion System, the HDS-300 provides all of the essential inputs and outputs for a broad range of camera system configurations.

A V-mount battery attachment increases your camera's versatility by expanding power options and allowing large capacity batteries or third party camera accessories to be mounted directly to the back of the ST-7 rig. A 4-pin XLR input is also provided for accepting power from external sources. To pass power to your camera or accessories, the rig has a 4-pin XLR output and a 4-pin Hirose power output, which supplies 8.4 to 12 VDC power to select cameras using optional DC cables.

The HDS-300 has a cheese plate style base, providing a durable mounting platform with several attachment points for your camcorder, as well as an optional quick-release tripod adapter plate. Two 1/4"-20 and two 3/8"-16 screws are provided for mounting your camcorder to the baseplate.

  • Professional studio-build-up rig designed for compact handheld or shoulder mounted camcorder
  • Aluminum die-cast chassis
  • Helps protect electronic and optical components
  • Height adjustable viewfinder plate with shoe mount adapter
  • 6-Pin viewfinder input for use with optional Nipros Studio Viewfinder
  • HD/SD-SDI input & output
  • Tally output
  • Lens control interface ports: Iris / Zoom / Focus
  • V-mount battery attachment
  • 4-Pin XLR power input/output
  • 4-Pin Hirose and D-Tap power outputs
  • Cheese plate style base with 1/4"-20 & 3/8"-16 holes
  • Two 1/4"-20 and two 3/8"16 screws included
In the Box
Nipros HDS-300 System Build-Up Rig
  • 2 x BNC Cable
  • Control Cable (Focus/Iris/Zoom)
  • Control Cable (Return In)
  • 2 x 1/4"-20 Screw
  • 2 x 3/8"-16 Screw
  • Limited 1-Year Warranty
  • Table of Contents
    • 1Description
    Compatibility Handheld and shoulder mount camcorders similar in size, but not limited to, the follow camcorders:

    Panasonic AG-HPX255/250, AG-160/A, 170 series, 105 series
    Chassis Material Aluminum die cast
    Baseplate 7 x 1/4"-20 screw holes
    6 x 3/8"-16 screw holes
    12 x holes (for the optional tripod adapter plate)
    DC Input 1 x XLR 4-pin, 12 VDC
    V-mount battery mount
    DC Output 1 x XLR 4-pin, 12 VDC
    1 x D-Tap, 12 VDC
    1 x 4-pin Hirose, 14.1 VDC and 8.4 VDC
    SDI Input 1 x HD/SD-SDI (BNC)
    SDI Output 2 x HD/SD-SDI (BNC)
    Zoom Control 1 x 12-Pin (input)
    1 x 8-pin (output)
    Focus Control 1 x 6-Pin
    Viewfinder Input 1 x 6-Pin
    Lens Control Output 1 x 12-Pin (zoom/focus)
    Tally Output 1 x BNC (On/Off)
    Power Supply 12 VDC (10 to 18 VDC)
    Approx. 0.8 W
    Operating Temperature 32 to 104°F (0 to 40°C)
    Storage Temperature -4 to 140°F (-20 to 60°C)
    Dimensions (WxHxD) Main body: 11.30 x 10.16 x 19.96" (28.7 x 25.8 x 50.7 cm)
    Weight Main body: 11.7 lb (5.3 kg)
    Be the first to review this item
    See any errors on this page? Let us know.